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Dispatch No --&- BE-UIL .C:U_.‘.D\A&IB -_'_7_9_!1-_ D JEE. Date: JD / Je / Y%/}
Sub: Testing of Bricks/Brick-tiles-for Compressive ve St ength/Dimension.

AT No: Q;&LCL ?& )\ Al=9 0\ SECA 30.23&\16‘\ 59__‘(9.~_2.£>.H-Date AV} - 2oV .
1. Name of work: X&™} gule 33T éx 0 lgsﬁ,&bd%(#.&-.% Bonnpdar N3QN FFof DC
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2. Details from where sample is collecte Ve AL E 2
3. Name of Circle/Division: = ety AN
4. Name of Junior Engineer: - D™ EN T .
5. Name of Assistant Engineer: ---------—--’?-(-\--\&_-_ ARG
6. Name of Executive Engineer: SN SCH X X .
7. Name of Contractor/Agency: -—m--—mo—mmee 3- ’--MB".\&:-%.K.R\.L: ________
8. Name of Officer collecting sample: ~ —----" e X GALG .
9. Date of collection/Date of‘/llﬁg frog:  =mmemee- o.={o. }J '1--}-_9. gl o
10. Date oftestmg 'n} o
11. Identification Mark:  memememeeemeeed . Snw__ 38
12. Class designation: - S G\ QL
13. No. of specimen sent for testing: ~ —meeemmmmmmmmmnennd 0.5 N9 C.

Specimen relating to work mentioned above is/are sent for testing. It is certified that the sample/
samples marked--X¥§\:¥~--has/have been taken in my presence which represent-ﬁﬁ-qaquanﬂty

of works/supply made at site/store. @A
Signatur Signat%iie of Cjntractor Signatur%fﬁcer
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No. SE (QCY/AE (La6.)/2017-18/D- \ § 2L Date: ]3] 1e] 1

Test No. 1582 Date: (o-10-13-

Date of Receipt: 1= ]\a\ 11
Date of Testing: ‘“\\‘NU 1
(A) COMPRESSIVE STRENGTH

| S.No Dimensions Maximum | Compressive Av. Comp.
Length Width Area Strength. | Strength Strength.
(cms) (cms) (sq.cm) Failure (T) | Failure (kg/sq.cm) | Kg/sq.cm
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Only testing has been conducted in this laboratory. The sa‘g}jﬂsau-}ples has/have been collected and

handed over by the field staff of the concerned division. lol'yﬂﬁ-
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